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Introduction

The McHale 991L which you have purchased has been developed through years of constant research and development. Given proper

care and attention the 991L will give years of reliable and dependable performance. However it is important that the operators manual is

read and fully understood to achieve this, before the machine is operated. As part of this philosophy it is vital to use only genuine

McHale replacement parts, as these are manufactured to the same high standard as the original machine. These may be obtained

through your McHale dealer.

If any part of this manual is not fully understood, please contact your McHale dealer who will be able to answer any questions or queries

that you might have. It is important to quote the machine serial number when requiring spare parts or technical assistance. Space is

provided below to record the machine details:

Date of delivery:

Year of manufacture:

Serial number:

If you require further copies of this spare parts manual please 
quote part number CLT00443

McHale 991L

Note: Due to a policy of continuous product development and improvement McHale Engineering reserve the right to alter machine specifications without prior notice.

Note: Parts described as left and right are done so according to the direction that the machine normally travels in.
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Main chassis (287)
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No. Part No Description Qty Description QtyNo. Part No
1MAIN CHASSIS 991LACH000111

1P1N30X740&2XIIMMCHCMH000782

2BOLTMIOX65ZIPCFA000283

2NUT MI 0 NYLOCCFA001234

1RAM TIP TABLE LINKAGE BWCRA000395

1SEAL KIT TABLE TIP LINKAGECSE000396

2GREASE NIPPLE M8XI.25 STRAIGHTCFA001187

2PIN I9XI4O&8MM ZIPCMH000688

2ROLL PIN 8X50 ZIPCFA000109

1QUICK FIT LATCH BRACKETACH0000310

2CAP BLACK PLASTIC 2.3/8� OSFCBC0000711

1BAR QUICK FIT CAT 2 (STD)ACH0022412

1CAP PLAS INSERT SQ 80X80CBC0000313

CEL00215 UNIVERSAL MAGNETIC SENSOR IS A SUITABLE REPLACEMENT FOR THIS PART. ALL McHALE MAGNETIC SEN

2SENSORCABLE5MCEL0003614

1CAP PLAS FERRULE GREY 4 1/2�CBC0001915

1SPRING EXT 3.66X28.5X135X25CSG0001116

5HOSE CLAMP 18MM (2 PER SET)CFA0037017

5HOSE CLAMP COVER PLATE 14MMCFA0018318

5BOLTM8X35ZIPCFA0005519

2BOLT M12X45CFA0007920

2NUT M12 NYLOCCFA0012421

2WASHER FLAT 12MM Z/PCFA0013822
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991TBER & 995TSR trailed chassis (37)
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No. Part No Description Qty Description QtyNo. Part No
1DRAWBAR TRAILEDADB000181

1TRAILED LNKGE POWER PACK PLATEACH000782

1TRAILED LINKAGE CHASSISACH000773

1LINKAGE SUBCHASSISACH000134

1AXLE 60MM 5 STUD 1510 LONGCAX000425

2WHEEL ASY 20.5X8.00-10CWH000206

2HUB FIVE STUD (FAD)CAX000067

2U BOLT M16X80X80 Z/PCFA000398

12NUT M16 NYLOCCFA001289

4BOLT M16X120 Z/PCFA0020910

5WASHER FLAT 14MM Z/PCFA0022211

5SETSCREW M14X30 Z/PCFA0039812

4SETSCREW M16X35 Z/PCFA0022913

4BUFFER 50 X 21 X 12MM HOLECBE0001314

4WASHER FLAT 16MM Z/PCFA0014015

4BOLT M16X120 Z/PCFA0020916

210MM AXLE BOLT ON BRACKETCZH0214117
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Sub chassis (288)
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No. Part No Description Qty Description QtyNo. Part No
1LINKAGE SUBCHASSISACH000131

4NUT M16 NYLOCCFA001282

110MM L LINKAGE SAFETY BARCZH002283

1MOTOR ADJUSTING PLATE LINKAGEACH000144

1MOTOR 250CC 4BOLT 1 1/4"TAPERECMT000025

1SPROCKET 1" PITCH 12T TAPPEREDCMH000616

1KEY 8 X 7 X 35CFA001577

1NUT CASTLE ALL MOTOR SHAFTSCMT000158

1SPLIT PIN 4X50 Z/PCFA000219

4BOLT M12X45CFA0007910

4NUT M12 NYLOCCFA0012411

1SEAL KIT CHARLYNN COMPLETECSE0008112

4SETSCREW M16X40 Z/PCFA0015113

44MM L TRAILED SPACERCZD0019214

4WASHER SPRING M16 HEAVY DUTYCFA0014115

1CHAIN KIT 16B 1"PITCH 47LINKSCCH0000316

1MAGNET BLUE WHEELCEL0001717

1SETSCREW M6X30 Z/PCFA0004718

1WASHER MUDWING M6 32MM ODCFA0014519

1NUT M6 NYLOCCFA0013120

1VALVE BLOCK SLOW SPEED DANFOSSCVA0300021

2BOLT M10X70 SOC CAP Z/PCFA0002922

1WASHER FLAT 16MM Z/PCFA0014023

2SEAL O RING 27ODX2.6 SECT 70SCSE0000924

1VALVE RELIEF CL OMS100&130BARCVA0001121

CONTAINS ITEMS [4,5,6,7,8,9]X1 [10,11]X4

1MOTOR COMPLETE ROUND LINKAGEACH0002122
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Rotary table (235)
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No. Part No Description Qty Description QtyNo. Part No
1991 TABLE COMPLETE ASSY.ART000541

1TABLEWELDASSYART000992

2BOBBIN AXLE SHAFTART000053

2BOBBIN ASSEMBLEYCPL000084

2BEARING 62062R5CBR000245

1CAP PLASTIC INSERT 75MMCBC000086

4BEARING PILBLK I 3/4 350 NP28CBR000057

1BEARING FLANGE 25MM 2BOLTCBR000068

REPLACES CMH01244 [WHICH IS IDENTICAL BUT NO LONGER AVAILABLE]

1SHAFT 25X900 991CMH000219

1SPROCKET 3/4 PITCH 9TCMH0005910

2SETSCREW M I 2X35 ZIPCFA0003311

2NUT M12 NYLOCCFA0012412

2SETSCREW M10X25 ZIPCFA0002413

3WASHER MUDWING MIOX38MM ODCFA0013414

2SETSCREW MI OXI 6 Z/PCFA0002215

1KEY 8X7X30CFA0035916

8BOLTMI4X5OCFA0003817

8NUT MI4 NYLOCCFA0012618

1TABLE DRIVING ROLLERART0000419

1SHEAR BOLT FLANGECMH0002920

1SPROCKET 3/4 PITCH 28TCMH0006021

1BEARING GLACIER PM 4040CBR0001822

14MM L CUT & TIE SPACER Z/PCZD0012123

1BOLT M8X35 Z/PCFA0005524

1NUT M8 NYLOC Z/PCFA0013225

1GUARD CHAIN TABLE 991CGD0000326

2WASHERMUDWINGM838MMODCFA0014927

2HAND WHEEL M8X20CBC0000228

1TABLE IDLE ROLLERART0000329

4BELT SINGLE 96CBE0001030

1BELT SET (CBE00010)X4CBE0000330

16BUSH I2X22X70CMH0000131

16BOLT MI 0X85 CUP HEAD SQ Z/PCFA0054632

18NUT MI 0 NYLOCCFA0012333

2BOLT M I 0X70 Z/PCFA0038334

2SETSCREW MI 2X70 Z/PCFA0003635

2NUTMI2CFA0001436

FOR RHP TYPE BEARING BLOCKS

3END CAP FOR 350 NP28CBR0000837

3END CAP FOR UCPLE20928CBR0027637

1CHAIN KIT I2B 3/4 PITCH79LINKCCH0000638

4MAGNET BLUE WHEELCEL0001739

1MAGNETSPACERCMH0022440

2SETSCREW M6X50 Z/PCFA0004941

2WASHERMUDWINGM632MMODCFA0014542

2NUT M6 NYLOCCFA0013143
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Gearbox (236)

2SPD00236McHale 991LPage 14



No. Part No Description Qty Description QtyNo. Part No
1GEARBOXROUNDNEWACH000151

1GEARBOX HOUSING ASSEMBLYACH000342

1SEAL BLOCK WRAPPER GEARBOXCMH000323

1BEARING62I62RSCBR000034

1SHAFT 80X220 & KEYWAYCMH001825

2BEARING 6007 2R5CBR000016

991B/991L MACHINES PRIOR TO SERIAL NOs 59780/102810 & ALL 991C MODELS MUST ALSO ORDER SHAFT CMH00021

1SHAFT 35X150 STEPPED &2X KWAYSCMH000187

1ROLL PIN 8X40CFA000098

1ROLL PIN 5X40CFA000069

2ROLLPIN8X6OCFA0001110

2ROLLPIN5X6OCFA0000711

KIT ALSO INCLUDES ITEMS [10,11] X2 [24] X1

1KIT BEVEL GEARSACH0003112

1SHIMGEARBOXCMH0006413

1GASKETI28XI58&6X8MMC.HOLESCSE0000614

4SHIM5OX62XO.3CFA0021315

2SETSCREWMI2X3OZ/PCFA0003216

6BOLTMI6X90CFA0079417

1BEARING62I52RSCBR0000218

2SEAL GEARBOX 991CSE0000119

16MMLGEARBOXPLATECZF0016920

6SETSCREWM6XI6CFA0004521

1ADAPTOR 3/8� BSP M/FCHY0200122

1CIRCLIP75MMEXTERNALHEAVYCFA0070423

1KEY8X7X25CFA0015424

2CIRCLIP 62MM INTERNALCFA0000226

6NUTMI6NYLOCCFA0012827

6BUSHCMH0102828

NOT SHOWN. KIT INCLUDES ITEMS [4,5,8,9,14,23,24]X1 [10,11,19,26]X2 [XLU00014 GREASE]X1.

1KIT GEARBOX REPAIRACH0002929

2SPD00236McHale 991LPage 15



Dispenser post (291)
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No. Part No Description Qty Description QtyNo. Part No
1DISPENSER LINKAGE COMP ASYADP001111

1DISPENSER POST WELD ASY.ADP000482

0SEE ITEM 38N/A3

1SPRING COMP 2.15X 21X 125X 14CSG000394

1ROLL PIN 6X40CFA000735

1CAP PLAS INSERT SQ 80X80CBC000036

1PIN 30X280 STEPPED Z/PCMH001957

1SPRING COMP 2.95X37X197X12CSG000098

13MM L DISPENSER SPACERCZC001129

2COIL ROLLER + BEARING DIS POSTADP0000910

2CIRCLIP 25MM EXTERNAL Z/PCFA0000111

1GREASE NIPPLE M8X1.25 STRAIGHTCFA0011812

1PIN 16X84 STEPPED Z/PCMH0019713

1SPRING COMP 1.625X16X40X8CSG0001014

14MM L CUT& TIE SPACERCZD0011815

1SETSCREW M10X25 Z/PCFA0002416

1CABLE ROLLER RELEASE DISP/POSTCFA0020617

1PULL DOWN ARM LINKAGEADP0000618

1GREASE NIPPLE M8X1.25 STRAIGHTCFA0011819

2CAP PLAS INSERT 1"CBC0001020

11 1/4" PIPE 40ODX35IDCPL0002621

2SPLIT PIN 5X50 Z/PCFA0001322

2SHIM 35X45X1.0 Z/PCFA0051223

1BOLT M16X170 Z/PCFA0006124

2NUT M16 NYLOCCFA0012825

1RAM PULL DOWN ARM LINKAGECRA0003526

1SEAL KIT PULL DOWN ARM LINKAGECSE0003527

1TUBE 33.7X3X35CXT0010428

1DISPENSER POST SHAFTADP0000529

1BOLT M12X45CFA0007930

1NUT M12 NYLOCCFA0012431

1SPLIT PIN 5X50 Z/PCFA0001332

1R-CLIP 4MMCFA0000433

4WASHER FLAT 16MM Z/PCFA0014034

1SPRING KIT [2 PER KIT]CSG0000335

2PLUG BODY 16 X .08/2 MMCBC0001436

1GRUBSCREW M6X6 Z/PCFA0020837

1LATCH KIT FILM HOLDERADP0011438
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Dispenser (239)
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No. Part No Description Qty Description QtyNo. Part No
1FILM DISPENSER ASSEMBLY 750MMADP000151

1DISPENSER FRAME WELD ASY.ADP000102

1DISPENSER BOTTOM PLATEADP000043

4BEARING 20MM 2BOLT P/S FLANGECBR000044

1ROLLER DISPENSER PRIMARY ALUCMH000345

1ROLLER DISPENSER SECONDARY ALUCMH000356

70% STANDARD

1KIT DISPENSER GEARS 70%ADP000187

55%

1KIT DISPENSER GEARS 55%ADP000197

32%

1KIT DISPENSER GEARS 32%ADP000857

3SETSCREW M I 0X25 ZIPCFA000249

3NUT M1O NYLOCCFA0012310

10SETSCREW M8X20 ZIPCFA0005211

8NUT M8 NYLOC ZIPCFA0013212

2KEY 6X6X1 5CFA0015313

2WASHER FLAT 12MM H/D Z/PCFA0013914

2NUT M12 NYLOCCFA0012415

24MM L DISPENSER SPACERCZD0011416

1GUARD DISPENSER GEARSCGD0000117

1CAP PLASTIC HANDGRIP 7/8CBC0001218

1MAGNETBLUEWHEELCEL0001719

3WASHERFLAT6MMZIPCFA0014420

1SETSCREW M6X30 Z/PCFA0004721

CEL00215 UNIVERSAL MAGNETIC SENSOR IS A SUITABLE REPLACEMENT FOR THIS PART. ALL McHALE MAGNETIC SEN

1SENSORCABLE5MCEL0003622
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Cut & Hold (240)
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No. Part No Description Qty Description QtyNo. Part No
1CUT&HOLD 991 FULL ASSEMBLYACT000061

1CUT&HOLDFRAME991ACT000052

1BEARINGOLITE25X32X4OCBR000163

REPLACED BY ACT00061 (Safet knife kit containing 5 blades)

1KNIFE CUT& HOLD ASYCKN000014

(Safety knife replacement kit containing 5 blades) REPLACES CKN00001

1KNIFE CUT& HOLD KIT ASYACT000614

2BOLTM6XI2CSKCFA000445

1PIN 25X159 C.PLUNGER C&TCMH000236

1SPRING COMP 4.88 X 36 X 150 X 10.250CSG000047

1BUFFER RUBBER 50X21 M10X28CBE000028

1SETSCREWM10X30CFA000259

1RAMCUT&H0LD32X20991BCRA0002110

1RAM ROD CUT&HOLD 991CRA0010711

1RAM ROD END CUT&HOLDCRA4002112

1ACCUMULATOR 0.7 LITRE 30 BARCVA0301013

1PLUG 3/8 BSP MALECHY0200414

1GAITOR CUT&HOLD RUBBERCBE0000615

1SEALKITCUT&HOLDCSE0002116

14MMLCUT&TIESPACERCZD0011817

1CAPPLASTICINSERT42.4MMRNDCBC0000518

1GREASE NIPPLE M8XI.25 STRAIGHTCFA0011819

1BUSH 14X30X8CMH0009320

4WASHERFLAT 4MMZ/PCFA0022221

2NUT M14 NYLOCCFA0012622

210MM L CUT & TIECZH0013523

4BOLT M16X100 ZIPCFA0004024

4NUT M16 NYLOCCFA0012825
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500mm conversion kit (244)
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No. Part No Description Qty Description QtyNo. Part No
1500mm CONVERSION KITADP000220

1SPROCKET 45 TOOTHCMH000581

1CHAIN EXT. PIECE 12B 34 Pitch 9 LinkCCH000012

1PLASTIC PIPECPL000063
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Dispenser gears (262)
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No. Part No Description Qty Description QtyNo. Part No

70% GEAR OPTION: STANDARD

1KIT DISPENSER GEARS 70%ADP000181

55% GEAR OPTION (HOT CLIMATES)

1KIT DISPENSER GEARS 55%ADP000191

32% ENDURO PLASTIC OPTION

1KIT DISPENSER GEARS 32%ADP000851
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991LB Hydraulic assembly (295)
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No. Part No Description Qty Description QtyNo. Part No
1VALVE CTL 4 BANK MAN LINKAGECVA000101

13ADAPTOR 3/8" BSP M-MCHY020022

2HOSE 3/8" M/F 1250 ST/STCHY001713

1HOSE 3/8" F/F 1250 ST/STCHY001684

1HOSE 3/8" F/F 1320 ST/STCHY001695

2T PIECE 3/8" M-M-FCHY020976

1HOSE 3/8" F/F 1200 90/90CHY001767

7ADAPTOR 1/2" M  3/8" MCHY020088

2HOSE 3/8" F/F 3450 ST/90CHY001709

2HOSE 3/8" M/F 1000 ST/STCHY0017410

1ADAPTOR 3/8" BSP M-FCHY0209811

1HOSE 3/8"X1220 BANJO 90CHY0008712

1HOSE 3/8" F/F 4650 ST/90CHY0016713

1HOSE 1/2" M/F 1300 ST/90CHY0017314

1HOSE 3/8" F/F 1300 ST/90CHY0017215

1HOSE 3/8" F/F 1200 ST/90CHY0017516

2QR 1/2" MALE PARKER 7814G4X4CHY0201517

1MOTOR 250CC 4BOLT 1 1/4"TAPERECMT0000218

1VALVE RELIEF CL OMS100&130BARCVA0001119

1ADAPTOR 3/8" BANJO BOLTCHY0009820

1ADAPTOR 1/2" BSP M/MCHY0201321

OPTION - SPEED LIMITER VALVE

1VALVE FLOW CTRL 1/2" 22 L/MINCVA0063722

1SPD00295McHale 991LPage 27



991LB Hydraulic control valve (296)
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No. Part No Description Qty Description QtyNo. Part No
1VALVE CTL 4 BANK MAN LINKAGECVA00010

1SD5/4-P/BSP/PT(s2-3) BODYCVA002321

1RELIEF VALVE FOR SD5  VALVECVA000432

1OPEN CENTRE PLUG MANUAL VALVECVA060033

1CLOSED CENTRE PLUGCVA060014

1SPOOL END CAP SD5CVA000445

1VR/SD5 KITCVA002196

1SEAL KIT 4 BANK MANUAL VALVECSE000647

14A SD5 SPOOLCVA002098

11CEX/SD5 SPOOLCVA002109

2SPOOL SD5 DOU ACTINGCVA0010610

4LEVER PIVOT BOX SD5 M8CVA0002311

3SPOOL SPRING KITCVA0023312

1SPOOL SPRING KITCVA0023413
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991LB Hydraulic components (297)

0SPD00297McHale 991LPage 30



No. Part No Description Qty Description QtyNo. Part No
1MOTOR 250CC 4BOLT I 1/4�TAPERECMT000021

2SEAL 0 RING 270DX2.6 SECT 705CSE000092

1VALVE RELIEF CL OMSIOO&I3OBARCVA000113

2BOLT MIO X 40 SOC CAPCFA001794

1PLATE MANUAL VALVEACH000045

1VALVE CTL 4 BANK MAN LINKAGECVA000106

2BOLT M8X65 ZIPCFA000567

1SETSCREWM8X8OZIPCFA000578

3NUT M8 NYLOC ZIPCFA001329

4VALVE HANDLE M8CVA0600210
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Hydraulic valve cables 991BC-991LB (254)
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No. Part No Description Qty Description QtyNo. Part No

3.0M LONG (INCLUDES ITEMS 1 TO 5)

1CABLE KIT COMPLETE 3M 4 BANKCVA000070

3.5M LONG (INCLUDES ITEMS 1 TO 5)

1CABLE KIT COMPLETE 3.5M 4 BANKCVA003900

4.0M LONG (INCLUDES ITEMS 1 TO 5)

1CABLE KIT COMPLETE 4M 4 BANKCVA002720

4CABLE TO VALVE MODIFICATION KITCVA000081

2.5M LONG

4CABLE 2.5M 4CAV70 2500CVA000172

3.0M LONG

4CABLE 3M 4CVA70 3000CVA000142

3.5M LONG

4CABLE 3.5M 4CVA60 3500CVA000162

4.0M LONG

4CABLE 4M 4CVA70 4000CVA002852

4.5M LONG

4CABLE 4.5M 4CAV70 4500CVA000152

4CABLE TO REMOTE MODIFICATION KITCVA000063

2CABLE REMOTE END CLAMPCVA000414

4CABLE REMOTE SPOOL C/W HOUSINGCVA000425

2SPD00254McHale 991LPage 33



991LB Electrical components (298)
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No. Part No Description Qty Description QtyNo. Part No
1LOOM WIZZARD 991BCEL001871

1CPTR WIZARD BWCCEL001742

CEL00215 UNIVERSAL MAGNETIC SENSOR IS A SUITABLE REPLACEMENT FOR THIS PART. ALL McHALE MAGNETIC SEN

1SENSOR CABLE 5MCEL000363
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991LBER & 991TBER Hydraulic assembly (299)
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No. Part No Description Qty Description QtyNo. Part No
1VALVE CTL 4BANK ELEC LBER+LSRCVA000861

1VALVE NON RET 1/2" 0.5BARCVA029992

1ADAPTOR 1/2" BSP M/MCHY020133

11ADAPTOR 3/8" BSP M-MCHY020024

1HOSE 3/8" F/F 2200 ST/90CHY001775

1HOSE 1/2" M/F 1900 ST/90CHY001786

1HOSE 3/8" F/F 2450 ST/90CHY001797

1HOSE 3/8" F/F 2240 ST/90CHY001808

4ADAPTOR 1/2" M  3/8" MCHY020089

1HOSE 3/8" F/F 2350 ST/90CHY0018110

1HOSE 3/8" F/F 1580 ST/STCHY0018211

1HOSE 3/8" F/F 1580 ST/90CHY0018312

1HOSE 3/8"X1220 BANJO 90CHY0008713

1HOSE 3/8" F/F 1400 ST/STCHY0018414

1HOSE 3/8" F/F 1480 ST/STCHY0018515

2QR 1/2" MALE PARKER 7814G4X4CHY0201516

1MOTOR 250CC 4BOLT 1 1/4"TAPERECMT0000217

1VALVE BLOCK SLOW SPEED DANFOSSCVA0300018

2ADAPTOR 3/8" BANJO BOLTCHY0009819

OPTION - SPEED LIMITER VALVE

1VALVE FLOW CTRL 1/2" 22 L/MINCVA0063721
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Hydraulic control valve (300)
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No. Part No Description Qty Description QtyNo. Part No
1VALVE CTRL 4BANK ELEC LBER+LSR ASMCVA000860

1SD5 VALVE BLOCKCVA002151

8CTE+SOLENOID ELEC VALVECVA000452

4VALVE BLOCK SOLENOID ELECCVA000463

1VALVE RELIEF FOR SD5CVA000434

4LEVER PIVOT BOX SD5 M8CVA000235

31/SD5 SPOOLCVA001066

13B SD5 SPOOLCVA002147

4M6x4.5-Fc=1 SCREWCFA005688

1ALU MANIFOLD ELEC CTL VALVECVA000479

1CONNNECTING PIPESCVA0023510

1CONNNECTING PIPESCVA0023611

1PLUG OPEN CTR ELEC VALVECVA0600412

1PLUG CLOSE CTRCVA0600113

4ADAPTOR 1/4" BANJO ASY COMPCHY0202014

2G3/8 - G1/4 JOINTCVA0021815

1VR/SD5 KITCVA0021916

1PRESSURE CONTROL BLOCKCVA0022017

3PLUG BSP 1/4"CVA0017618

10SETSCREW M5X25 CSK HEX SSCFA0026119

4PISTON SD5 SERVOCVA0022620

4SEAL GLAND SD5 SERVOCVA0022721

4SEAL KIT 4 BANK ELECCSE0006522

4SPACER SD5 SERVOCVA0022823

4ROD SD5 SERVOCVA0022924

4CONNECTING ROD SD5 SERVOCVA0023025

4WASHER SD5 SERVOCFA0056626

4SPRING SD5 SERVOCSG0004327

4CUP SD5 SERVOCVA0023128

16M5 X 100 _8.8 UNI 5931SCREWCFA0056729

1VALVE DUMP 60 BARCVA0300930

1ADAPTOR  1\4" BSPCHY0201031

2WASHER DOWTY 1\4"CHY0001532
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991LBER Hydraulic components (301)
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No. Part No Description Qty Description QtyNo. Part No

CEL00215 UNIVERSAL MAGNETIC SENSOR IS A SUITABLE REPLACEMENT FOR THIS PART. ALL McHALE MAGNETIC SEN

3SENSOR CABLE 5MCEL000361

1MOTOR 250CC 4BOLTCMT000022

6MAGNETBLUEWHEELCEL000173

1VALVE BLOCK SLOW SPEED DANFOSSCVA030004

10MM L LINKAGE VALVE PLATECZH002245

3U BOLT M 16X80X80 ZIPCFA000396

6NUT M16 NYLOCCFA001287

1VALVE CTL 4BANK ELEC LBER+LSRCVA000868

1SETSCREW M8X80 ZIPCFA000579

2SETSCREW M8X70 Z/PCFA0034210

3NUT M8 NYLOC Z/PCFA0013211

2SEAL 0 RING 270DX2.6 SECT 705CSE0000912

1SWITCH PRESSURE 2000PSCEL0000813

1RECEIVER BRACKETCZC0433314
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991LBER Electrical components (302)
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No. Part No Description Qty Description QtyNo. Part No
1LOOM AUTO ELECTRONIC 37 PINCEL000871

1VALVE CTL 4 BANK ELEC LBER LSRCVA000862

1CTLR AUTO EXPERT TRAILEDCEL000713

CEL00215 UNIVERSAL MAGNETIC SENSOR IS A SUITABLE REPLACEMENT FOR THIS PART. ALL McHALE MAGNETIC SEN

3SENSOR CABLE 5MCEL000364

1VALVE BLOCK SLOW SPEED DANFOSSCVA030007

1LOOM EXT SOLENOID 3MCEL001138
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5

      REMOTECONTROL INFRAREDTYPE

       REMOTECONTROLRADIOCONTROLTYPE

1 2 3

4

7

8

9

11

10

6

12

Remote control options (263)
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No. Part No Description Qty Description QtyNo. Part No
1REMOTE HAND PIECECEL000131

1REMOTE RECEIVERCEL000122

1BEACON CW LOOMCEL000323

1KIT REMOTE & BEACON 991BEKST000074

1KIT RADIO REMOTE & BEACON 991BEKST000535

1BRACKET REMOTE TRANSMITTER.CZC043626

1RECEIVERCEL006657

1HAND PIECECEL006648

1BEACON XENON AMBERCEL002929

1EXTENSION BEACON 2.8MCEL0029310

1WARNING BUZZERCEL0022011

1BRACKET BEACON XENONADP0016012
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Decals (769)
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No. Part No Description Qty Description QtyNo. Part No
1DECAL FREEFLOW RET TO TANKCST000061

1DECAL DISPENSER HEIGHT 991CST000622

1DECAL ROTATING ELEMENTS 214CST000173

1DECAL DISPENSER THREADING 991CST000494

1DECAL HAND ENTRAPMENT MCH-019CST000265

1DECAL CRUSHED HAND MCH-005CST000196

1DECAL ACCUMULATOR WARNINGCST000567

1DECAL READ MANUAL F9CST000578

1DECAL TABLE SPEED 30 RPMCST000319

2DECAL STAY CLEAR OF TABLECST0002810

4DECAL LIFTING HOOKCST0003211

1DECAL TABLE SUPPORT BARCST0005912

1DECAL WARNING!ROTATING ELEMENTCST0001413
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